For Serial Nos.
600,000 & Higher

aAlke

MFG. CO. INC.

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-7087 Rev. A



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

2o
Distributor bills dealer for part and freight charges where ®
applicable. EXMAHK PAHTS Pl.US

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. |If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT

TABLE OF CONTENTS

Description Page
G B = To Q€1 {0 11 ] o 3-4
R D 1 Tod [ €1 (01U o ISP 5-6
D Tor= I € o 10 | o I 15
Electrical Diagram..........c.covrviiiiiiiiiiieeeieeeee e 17
Electrical Group .....oocviiviiii e 16
Electrical Logic SchematiC...........ccccoovveviiiiiiiiiiiiiieeeeen 18
e gTo LT €] o] U] o 13
Frame GrOoUP .....ooeueiiiii e 7-8
U I ] (0] U o 12
Motion Control GrOUP .......vveviiiieeiiie e 9
Park Brake Group ......cccooeviiiiiiiieeii e 11
Y T= LA €] (0] U] o PP 10
Transaxle GroUP .......c.uvieiiiiieeiiie e e e e e 14



34" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303508 Decal, Discharge Warning...................... 1 22 | 109-2462 Decal, Commercial 34..........cccccecvrennnnn. 1
2 | 1-303520 Decal, Trivantage..........cccoevvuveeiiveeennnnn. 1 23 | 109-2465 Decal, Belt Routing ..........cccocveeeiiniennnen. 1
3 | 1-403005 Danger, Decal........cccccovvveeiiieiiiiiiee 2 24 | 109-3121 Asm, Deck W/Decals ...........cccocuveriunnnne 1
4 | 1-413113 Bushing, Idler..... w1 25 | 109-3085-01 Cover, Spindle (LH) ......c.ccceviiieniiiienns 1
5 | 1-513034 Sleeve, Bearing........... 2 26 | 109-3086-01 Cover, Spindle (RH)......c.ccccovviiieiiinnenns 1
6 | 1-613098 Idler, Flat..........ccccc...... el 27 | 109-3100 Nut, Cage 5/16........cceevveeeiiiiiiiiieeniee. 4
7 | 52-2860 Washer ........cccccoveveenne 2 28 | 3234-47 Screw, HH FLG 5/16-18 x 3/4................. 4
8 | 63-8410 Washer .............. 2 109-3351 Knob (Commercial Use Only) ................ 3
9 | 98-5954 Decal, Danger........ccccouvveeeniieeiiieeeeee 3 29 | 302-40 Zerk, 90° 1/4-28.....cocvvieiiiiieiiiieeieeee 1
10 | 103-1077 Decal, Bolt TOrque ..........cccovvveeiiveeennnne. 1 30 | 323-8 Screw, HH 3/8-16 X 1 1/2......ccceeviiveennn 2
11 | 103-3898 Flat, Strut.......ooooveieireeeee e 2 31 | 3239 Screw, HH 3/8-16 X 1 3/4.........cccvevunnne. 2
12 | 103-3900 Spacer, StrUt........coovueeeiiiieeiieeerieeeee 6 32 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 1
13 | 103-8599 Spring, EXtension.........c.cccceevieeiiiiiens 1 33 | 3231-10 Bolt, Carriage 3/8-16 X 3........cccvcvvvernnnen. 1
14 | 3256-4 Washer, 3/8 Std .........cccceeviiiiiiiiiiee. 2 34 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2 .................. 1
15 | 103-9405 Bushing, Idler Arm....... sl 35 | 3231-6 Bolt, Carriage 3/8-16 x 2.......
16 | 103-9948 Bushing, Idler...........cccccceeen. el 36A | 109-3520 Asm, Deck Complete 34" ..
17 | 109-4747 Asm, Idler Arm W/Bearings ... el 37 | 3256-27 Woasher, 5/8 SAE ..............
18 | 104-8300 Nut, Nyloc 5/16-18 FIg ........ccceevuvreanne. 1 38 | 1-323417 Washer, Belt Shield ..............ccccceeinnnne
19 | 104-8301 Nut, Nyloc 3/8-16 FIg .......ccovveeeiiirieene. 8 39 | 3231-21 Bolt, Carriage 3/8-16 X 3/4 .........ccccoueee. 1
20 | 109-0377 Anchor, Deck Spring ...........cccevieeeeninen. 1 40 | 1-403186 Idler, Flat ..., 1
21 | 109-0381 Brace, Deck Linkage...........coceeviivieannnnen. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
A Includes all item shown on pages 3 & 4. Does not include struts or strut hardware.

-3-




34" DECK GROUP (cont)

23

20 Torque to
140-145FT-LBS

4 Torque to
115120 FTLBS
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513208 Washer, Spring Disk 5/8 14 | 103-9817 Asm, Chain Deck........... ]
2 1-633447 Chain, Deck Lift.........cccceeeunnuniiiiiiininnnnns 154 | 103-9953 Sheave, Blade Drive .2
3 1-807268 Key, Machine 1/4 x 3/16 X 1 ........cc.cc...... 2 16 | 104-8300 Nut, Nyloc 5/16-18 FIg .......cccovvvvvieeeeanne 2
4 103-1026 Screw, HH 5/8-11 X 1 Gr 8.......cccuvveeeeen. 2 17 | 104-8301 Nut, Nyloc 3/8-16 FIg .......cccevviiiiiiiienene 12
54 | 103-1330 Guard, Bearing Top 18 | 322-5 Screw, HH 5/16-18 x 1 2
6 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp................ 8 19 | 323-7 Screw, HH 3/8-16 X 1 1/4.......ccceevuunnnen. 12
7 | 103-2535 Spacer, Guard Bottom 20% | 3217-46 Nut, Hex 3/4-16 Heavy.........c...ccceveennne. 2
84+ | 103-2788 Spindle......cooiiiiiieiis 21 | 32128-37 Nut, Whizlock 7/16-14.... ... 16
9 103-2802 Washer, Spring Disk 3/4.........cccccccceeenn. 2 22 | 109-2548 Blade, Notched..........ccccvvvvvveviiiiiiiiiiinnn, 2
10 | 103-8280 Asm, Cutter HOUSING ......cccoeeviiiiiiieennnne 2 109-2551 Blade, LOW Lift.......cccccvvvvveiiiiiiiiiiiiiiiinnnns 2
11 | 103-9382-01 WId, Chute Deflector...........ccccuvvvvrvvrnnnns 1 W | 109-3129 Blade, Muich .2
12 | 109-3522 Asm, Cutter Housing Complete 34"........ 3 109-2549 Blade, Solid ............ .2
13 | 103-9792 Asm, Chain DecK ......ccccceveeiiiiiiiiiaeaene 1 23 | 103-9366 Belt ... 1
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Anti-scalp kit P/N AS34 is available for this unit.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.
B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK343.
*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item, #21.

-4-




44" DECK GROUP

2

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-303508 Decal, Discharge Warning...................... 1 23 |104-8300 Nut, Nyloc 5/16-18 FIg .........ccceevvveennnnne. 4
2 1-303520 Decal, Trivantage.........ccccoeviuveeeiiveennnnn. 1 24 |104-8301 Nut, Nyloc 3/8-16 FIg .......cccocveveiieiennnnn. 8
3 1-323417 Washer, Belt Shield.............c..ccocvveennee. 4 25 |109-0377 Anchor, Deck Spring..........ccccevceeeiinnene 1
4 1-403005 Danger, Decal........ccccoovveeiiiiieiiiiecee, 2 26 |109-0381 Brace, Deck Linkage............cccevuveennen. 1
5 1-413113 Bushing, Idler.........ccccoviiiniieiiniiien. 2 27 |109-0390-01  Shield, Belt (RH) ......cccoeviviiiiiiieiiiieas 1
6 1-513034 Sleeve, BEaring........ccccoouueeeiniieeiiiieenns 2 28 |109-2465 Decal, Belt Routing ..........ccooceeeiiniennnee. 1
7 1-523417 Decal, Commercial 44”"...........ccccoveennnen. 1 29 |109-2610-01  Baffle, Discharge .........cccccueeeriieeeiiiieennns 1
8 1-613098 Idler, Flat........coooirieniiieiinicceenciens 2 30 |109-2633-01  Shield, Belt (LH)......cccoeoveririiiiiicicniene 1
9 52-2860 WaSher ......oooiiiiiiiiiie e 2 31 |109-3100 Nut, Cage 5/16.........cccevvveeiiiieiniieeninne. 4
10 |63-8410 WaAShET .....ooiiiiiiiiie e 2 32 |3234-47 Screw, HH FLG 5/16-18 x 3/4................. 4
11 |98-5954 Decal, Danger ........ccccoovveeeniieeiiieeeniee 3 109-3351 Knob (Commercial Use Only) ................ 4
12 |103-1077 Decal, Bolt TOrque ..........cccovvveeiiveeennnen. 1 33 |3256-27 Washer, 5/8 SAE ........ccccoviiiiiiiieiiee 2
13 |103-3898 Flat, SUt......ccooiiieiicieneee s 2 34 |302-40 Zerk, 90° 1/4-28......cocoveiriiieiieee 1
14 |103-3900 Spacer, Strut........coovieeeiiiieeiieeerieeee 6 35 |323-8 Screw, HH 3/8-16 X 1 1/2......ccceeviuvrennn 2
15 |1-513742 Decal, NO Step......cccvveriireeiiiieeiieeeeie 2 36 |323-9 Screw, HH 3/8-16 X L1 3/4......ccceeevivvennn 2
16 |3256-4 Washer, 3/8 Std .........ccccceevviieiiiiiiee, 3 37 |3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 1
17 |103-8599 Spring, EXtension.........c.cccceviiieinincens 1 38 |3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck. 3
18 |109-3122 Asm, Deck W/Decals ..........cccccevveeennnen. 1 39 |3231-10 Bolt, Carriage 3/8-16 X 3........cecvcvvvernnen. 1
19 |103-9405 Bushing, Idler Arm.........ccccooveeiiniennnnn. 1 40 |3231-31 Bolt, Carriage 3/8-16 x 2 1/2................... 2
20A |109-3521 Asm, Deck Complete ..........cceeviieeennnnn. 1 41 |3231-6 Bolt, Carriage 3/8-16 X 2........cccccvvvennnnee. 1
21 |103-9948 Bushing, Idler.........ccccoviiiiniiiiiiiiiee. 1 42  |1-403186 Idler, Flat ... 1
22 |109-4747 Asm, Idler Arm W/Bearings.................... 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
A Includes all item shown on pages 5 & 6. Does not include struts or strut hardware not attaching struts to decks.

-5-




44" DECK GROUP (cont.)

2 TORQUE TO
140-145 FTLBS

& 15

16

TORQUE TO

115120 FTLBS
Item | Part No. Description Qty.

17 | 103-9817 Asm, Chain DecK........ccccceovvvviiveeeniiiins

18+ | 103-9936 Sheave, Blade Drive

19 | 104-8300 Nut, Nyloc 5/16-18 FIg .........ccceevuvvennnnen. 2

20 | 104-8301 Nut, Nyloc 3/8-16 FIg ........ccovvveeiiireenne. 18

21 | 3225 Screw, HH 5/16-18 x 1 2

22 | 323-7 Screw, HH 3/8-16 x 1 1/4 ... 18

23% | 3217-46 Nut, Hex 3/4-16 Heavy .. 3

24 | 109-2236 Belt. oo 1

25 | 32128-37 Nut, Whizlock 7/16-14.........cccccevvveeeenn. 16

26 | 103-2529 Blade, Notched
103-2509 Blade, Low Lift........

W | 103-2519 Blade, Mulching
103-1579 Blade, Solid .........cceeevviiiieieeeecieeee e
103-6335 Blade, EXIreme ........cccccvveveeeiiiciiieeeeeeenns 3

27 | 3290-357 Nut, Whizlock 3/8-16.............cccccvvvreennnn. 6

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK443.

Item | Part No. Description Qty.
1 | 1-373034 WaAShET ...
2 | 109-3915-01 WId, Chute
3 | 1-513208 Washer, Spring Disk 5/8 ............cccccuueee. 3
4 | 103-4051 Roller, Antiscalp.........cccceevvieeinieeeninnenns
5 | 1-633447 Chain, Deck Lift ..........ccceenee.
6 | 1-807268 Key, Machine 1/4 x 3/16 x 1...
7 | 98-5975 Woasher, Spring Disk 3/8 ........
8 | 99-2842 Spacer, Wheel ..........ccocovevniiiiiniene.
9 | 103-1026 Screw, HH 5/8-11 X1 Gr8......ccccccvveneeen.
104 | 103-1330 Guard, Bearing Top .......c.ccceueee.
11 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp
12 | 109-3523 Asm, Cutter Housing Complete (44") .....3
13 | 103-2535 Spacer, Guard Bottom ...........c.ccceeennnee. 3
144 | 103-2788 SPINAIE.....cciieiiiree e 3
15 | 103-2802 Washer, Spring Disk 3/4 .........cccccooenenn. 3
16 | 103-8280 Asm, Cutter HOUSING........ccoeeiiiiiaiinnenn. 3
+
|
* Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item, #23.




FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 3290-357 20 |109-2539 Decal, Relay .........cccceviiieiiiiiiiiiieiien 1
2 1-513658 21 |109-2605 Stop, Motion Control...... 2
3 1-513746 22 |109-2862 Decal, Rotating Devices............ccccccuuee... 1
4 1-513747 Decal, Battery ........cccccovvveeiiieeiiiieeie. 1 23 |302-19 Zerk, 1/4-28 Str....ccoviieiiiiiieeeee 5
5 1-513748 Decal, Guard..........ccccevvuveenniieeiiieeesien. 1 24 |109-3548-03  Bracket........ccocoeeeiivreeiiiieeiieee e 1
6 109-3125 Asm, Frame W/Decals ..........cccccvvvevevenn. 1 25 |3230-10 Bolt, Carriage 5/16-18 X 7/8................... 1
7 103-9343-03  Guard, MUFFIEr ......oveveeeeeeeeeeeeereeeereeennn 1 26 [3230-23 Bolt, Carriage 5/16-18 X 3/4................... 8
8 109-3127 Asm, Floor Pan W/Decals ...................... 1 27 |3234-7 Screw, HH FLG 5/16-18 x 5/8................ 2
9*  |104-8300 Nut, NyloC 5/16-18 FIg ....c.vveveeveeereennnn. 19 29* |3274-104 Screw, Button Head 5/16-18 x 1............. 10
10 |109-3126 Asm, Rear Guard W/Decal..................... 1 30 |3256-23 Washer, 5/16 SAE .........cccccovvvveiiieiennnn 6
11 |109-0375 GIip, Brake LeVEr .........ccooveveeeeeeenn, 1 31 |604259 E-RiNG oo 1
12 |109-2356 Decal, Motion COntrol..............ccc..ccuee.... 2 32% 13274-94 Screw, Button Head 3/8-16 X 1.............. 2
13 |109-2421-03  Bracket, LH Fuel Tank ...........ccccccvveven... 1 33 [109-2992 Decal, Pump Belt Routing...................... 1
14 |109-2422-03  Bracket, RH Fuel TanK..........ccc.coeveunnen.. 1 34 199-2842 Spacer, Wheel

15 [109-2429-03  Bracket, Rear Fuel Tank .... 2 35* |1-373034 WaASKhET ......viiiiieeiecieiee e
16 |109-2466 Decal, PRAZET ....vovveveeeeeeeeeeeeeeeeeerea, 1 36 |1-603299 Roller, Anti Scalp......ccccocvevnieeiiiiiieiinen. 1
17  |109-2467 Decal, Drive Wheel Release .................. 2 37 |104-8301 Nut, Nyloc 3/8-16 FIg..........occoviicinnnn, 2
18 |109-2490 Decal, Danger SIOpe........c.cccovcvvvennan. 1 38 98-5975 Washer, Spring Disk 3/8..............ccco... 1
19  |109-2494 Decal, Console...........cccoovevvererisnrrernnan 1 39* [103-4051 Kit, Anti-Scalp Roller.........c..coovoienne. 1

Exmark black touch up spray paint — gloss black.

*Required for Non-Commercial users.




FRAME GROUP (cont.)

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 283-6 Pin, Clevis 5/16 X 1 1/4 ........cccovvvveveeene. 1 21 | 109-2410 Bar, Height Adjust.........ccccoooiiiiiiiiniinns 1
2 | 1-543509 Cone, Bearing Tapered Roller................ 4 22 | 109-3544 Asm, Height Adjust W/Decal.................. 1
3 1-543511 Seal, Grease.......uuvvvevvrerernirnirereneeenennnnns 2 23 | 109-2416 Spring, EXteNSIoN........ccvveveeeiiiiiiiieeeee 1
4 | 1-543508 Cup, Bearing Tapered Roller ................. 4 24 | 109-2463 Decal, Deck Height...........ccccooiiiiieeeenn. 1
5 | 1-633508 Washer, Spring DisK ............ccccvuieieeennn. 6 25 | 109-2620 Pawl, Height Control...........cccoccvieeeen. 1
6 | 1-633585 Bearing, Cone Tapered Roller................ 4 26 | 109-2628 Cable ... 1
7 | 1-811010 PlUG .o 2 27 | 109-3323 Asm, Height Pin W/Lanyard.................... 1
8 | 103-0063 Seal, Double Lip.......cccooviiiiniiiiiiiiiens 4 28 | 321-5 Screw, HH 1/4-20 X 7/8.......ooveeeieiiieannn. 2
9 | 103-2768 Guard, Seal........ccccovcuiieiiiiiiiiiiiceiee 4 29 | 323-6 Screw, HH 3/8-16 X L....cccvvvevieeiiiieen. 2

104 | 103-3051 Spacer, NUt........cccooviiieiiiiicniiiccceeeee 4 30 | 325-20 Screw, HH 1/2-13 X 6o 2
11 | 103-3157 AXle, CaSEEr .....oovvveeeeieeiieeeeeeeeeeeeeeeeee 2 31 | 3230-23 Bolt, Carriage 5/16-18 X 3/4 ........c.ccc...... 2
12 | 103-4882 Cap, Grease .......cccocceveeviieieririie e 2 32 | 3256-23 Washer, 5/16 SAE ........c.cccoooieieeeiininnes 1
13 | 103-8618-01 WId, Caster FOrk.........ccccoceviniiiriiiuncennns 2 33 | 1-303334 Washer, Spring Disk 5/16 ..............cc...... 2
14 | 109-3524 Asm, Wheel And Bearings ..................... 2 34 | 63-8410 WaShEr......coovvviiiiiiiiiiiie 5
15 | 103-9932 Link, Deck Control............ccocoveeevieeennnne. 1 35 | 3289-19 Screw, Flat HD 3/8-16 x 1 3/4................. 1
16 | 103-9933 Nut, Shoulder.........ccccovviiiiiiiiiiiee. 2 36 | 1-806003 Hairpin, Cotter ........cccccovviiiniiiiniieenen, 1
17 | 103-9934 BUSHING.....coiiiiiiieeeee e 1 37 | 3296-45 Nut, Nyloc 1/2-13 Thin ........cooviiiieeeeenne 2
18 | 104-7201 Nut, Nyloc 1/4-20 FIg ......ooovvviieiiiieenn, 2 38 | 3296-51 Nut, NyIOC 3/4-10......coveeeeeiiiiiiiieeeeeiis 2
19 | 104-8300 Nut, Nyloc 5/16-18 FIg .....cceevviiiiiiienaann. 3 39 | 3274-104 Screw, Button Head 5/16-18 x 1 ............ 1
20 | 104-8301 Nut, Nyloc 3/8-16 FIg .....ooeeviviiiiiiienne, 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut Item #10.

-8-




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543017 Balljoint .........cocoviiiiiii 2 19 | 109-2339 Damper, Motion Control......................... 2
2 3296-4 Nut, ESNa 5/16-24 ..........ccoovvvvveeeeeeeenennns 2 20 | 109-2423 Shaft, Control Pivot.............................. 2
3 | 1-633181 Plate, Tapped........cccccevviiiiniiieiiiieeee. 2 21 | 109-2428 Bracket, Damper Mount.............cc..c....... 2
4 | 1-633257 Grip, Control Lever..........ccccovvvieenciniennens 2 22 | 1-633545 SPACET ...eiiiiiiiiiiiei e 4
5 | 1-809057 Screw, SH 5/16-18 X 3/4 ......ceecvvvveenns 4 23 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccueenn 2
6 | 65-7410 SWItCH .. 2 24 | 323-6 Screw, HH 3/8-16 X L......ccevvvviveiiiienns 4
7 98-5975 Washer, Spring Disk 3/8..........ccccccceeenne 4 25 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccevvunneenn. 2
8 103-9367 Asm, Lever Control (RH)..........ccccceeenne 1 26 | 3220-2 Nut, Jam 5/16-24 ..........c.ccevvvvvnrnrnriinnnnnnns 6
9 | 103-9368 Asm, Lever Control (LH).........cccccceeeeenne 1 27 | 3229-4 Bolt, Carriage 1/4-20 x 1 1/2................... 4
10 | 103-9373 TrUNNION....cciiiiiiiiee e 2 28 | 3234-7 Screw, HH FLG 5/16-18 X 5/8................. 4
11 | 103-9407 Rod, Steering 2 29 | 3256-24 Washer, 3/8 SAE ....

12 | 103-9411 WId, Steering Control (RH)..................... 1 30 | 3256-3 Washer, 5/16 Std..........cccooeiveviiieninnenne
13 | 103-9413 WId, Steering Control (LH) ............c....... 1 31 | 3272-10 Pin, Cotter 1/8 X 3/4 ....ccccvvvvviiiiiiieee.
14 | 103-9414 Post, Lever Mount 32 | 3290-500 Screw, PPH #10-24 x 5/8

15 | 103-9928 Bearing .......coovuveiiiiiieiieee e 33 | 3296-29 Nut, Nyloc 5/16-18........cceevvieeeiiiiennn.
16 | 104-7201 Nut, Nyloc 1/4-20 FIg .....ooevvvviieiiiieene, 4 34 | 32128-20 Nut, Whizlock 5/16-18............cccccveennnen. 4
17 | 104-8300 Nut, Nyloc 5/16-18 FIg ........ccceevuvieannn. 2 35 | 32128-33 Nut, Whizlock 1/4-20........cccooviiiiniannnn. 4
18 | 104-8301 Nut, Nyloc 3/8-16 FIg ......coovvviiiiiiiennnne. 2




SEAT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 27-0410 Screw, Shoulder 5/16-18 x 1 Sp............. 2 10 | 109-2607-03 Bracket, Seat.........cccceeeriureeiiiiieiiiienns 1

2 | 63-8410 WaSher .......ccoooiiiiiiiiic, 4 11 | 109-2608 SPACET ....oeiiiiiiiiiii e 4

3 82-2190 SWILCN ..t 1 12* | 109-3519 Bracket, Seat Holddown ........................ 1

4 | 103-3999 Decal, Exmark Logo.... .1 13 | 3214

5 | 103-9376 Bumper, Seat...........cccciiiiiiiiii 2 14 | 322-10

6 | 104-8300 Nut, Nyloc 5/16-18 FIg .........cceevcvvieennn. 4 15* | 3217-5

7 109-3128 Asm, Seat W/Decals .........ccccceevvvveveeennns 1 16 | 3256-22 Washer, 1/4 SAE .......coovvvvviviviiiiiiiiiiene, 1

8 | 109-2427-03 Bar, Seat Stop..........cccvveeieiiiiiiiiiieeeee 1 17 | 32144-4 Screw, HWH 1/2-20 x 1/2 Taptite........... 2

9 | 109-2461 Decal, Service Aid.... .1 18 | 108-6163 Kit, Armrest .1

Exmark black touch up spray paint — gloss black.

*Required for Non-Commercial users

-10-




PARK BRAKE GROUP

17
r

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 |3256-3 Washer, 5/16 Std ..........oooevvevvviiiiiiiinene, 2 11 ({109-0223 Link, Over Center.........cccuvvvvvevvvnvnnnnnnnnns 2
2 [32120-19 E-RiNG..ciiiiiiiiiiiee e 1 12 |109-0227 WiId, Brake LinK...........coeeeeiiiiiiiieneniniines 1
3 [103-9408 Bar, Equalizer ..........cccuvveeiiiiiiiieeeee 1 | |109-5370 WId, Brake LinK..........cocovveviiiiiiiiiiiiinenen. 1
4 (103-9409 Bracket ,Brake Pivot...........ccoocviieeeeenn. 1 13 |3256-23 Washer, 5/16 SAE ..........cccoocuieieeenininnes 2
5 [104-8300 Nut, Nyloc 5/16-18 FIg ........cocevvvviennnnn. 2 14 |109-2861 Spring, EXtENSION........ccccoviviiiiiiiicee, 1
6 |103-9918 WId, Brake Bellcrank.............ccccuveeeeennnne 1 15 |283-14 Pin, Clevis 5/16 X 1 3/8......cccccvvuveeeeaanne 2
m (109-5376 16 |283-75 Pin, Clevis 5/16 X 3/4......cccccevivinnneannn.
7 |103-9925 17 |322-12 Screw, HH 5/16-18 x 2 1/2...

8 |103-9926 m (322-13 Screw, HH 5/16-18 x 2 3/4

9 |32120-35 18 [3272-10 Pin, Cotter 1/8 X 3/4 ......ovvvveeeiiiiiiieeee 3
10 [103-9938 19 |1-633545 SPACEN it 1
B |114-0548

B For S/N 661,490 and Higher

-11-




FUEL GROUP

13
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line........cccoovveiiiiiiiiiiies 12 11 | 109-0304 Hose, Fuel Line 2 1/2"..........cccccocvvennnn. 3
2 | 1-603770 Valve, Fuel......... 12 | 109-0346 Cap, Fuel........ccccueeene
3<> | 1-633023 Stud, Fuel Tank 13 | 109-3124 Asm, Fuel Tank (LH)
4 | 1-633349 SPIING ceeeieeiiiie et 4 14 | 109-3123 Asm, Fuel Tank (RH) ........ccocoeviiieiinnenne 1
5 | 99-5000 Valve, Fuel Check.........ccccooviiiiiiiieninnn. 2 15 | 109-2420 Fitting, Fuel W/Line And Screen............. 2
6 | 99-5005 Fitting, Barbed Tee..........cccooveeevineennnnn. 1 16 | 322-3 Screw, HH 5/16-18 X 3/4.......ccocvevvereanns 2
7 | 104-7789 BUShING......ooiiiiiiiiiiie e 2 17 | 3256-23 Washer, 5/16 SAE .........cccccoeeevivieiinnenne 6
8 | 107-7684 Hose, Fuel Line 11"..........ccocveeviieeennnnn. 1 18 | 3296-47 Nut, Nyloc 5/16-18 Thin .........cccccevennen. 4
9 | 108-4582 Hose, Fuel Line 21"........c..cccoveevevneennnn. 1 194 | Kawasaki Part No. 49019-7001 Fuel Filter............. 1
10 | 109-0293 Hose, Fuel Line 8 1/2".........ccoovviniennnn. 1

4 Refer to Engine Owner’s manual. (Fuel filter Must be 15 Micron or smaller).

<> Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #3 going into tanks.

-12-




ENGINE GROUP

19
Torque fo 10% - '
15435in4bs 0 % \ I
Torque To I
25-29 ftbs

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-303334 Washer, Spring Disk 5/16....................... 4 16 | 103-9946 Asm, Throttle Control.................cccooeeee. 2
2 1-513034 Sleeve, Bearing.......ccccooecuveveeeeeeiiniiieeenn. 2 17 | 103-9950 Clutch ..o 1
3 | 1-513592 Knob, Ball Red..........ccccceeiniiiiiiiicc, 1 18 | 104-8301 Nut, Nyloc 3/8-16 FIg ........coocvvveviiiene. 1
4 1-513593 Knob, Ball BlackK..............ccccevvvevveieienennn. 1 19 | 106-7022 Hose, Oil Drain ...........ccvevvveviiiieiiiiiinennns 1
5 1-603384 Bushing, Idler Pivot ..........ccccooiiiiieieeenn. 1 20 | 109-0393 Sheave .......cccceveiiii 1
6 | 1-603414 Spring, EXtension...........ccccovviiiiniiens 1 21 | 3296-59 Nut, Nyloc 3/8-16 Thin.........c.cccccvvennnee. 1
7 | 1-603610 Washer, Spring Disk 7/16..............c....... 2 22 | 109-3119 Asm, Idler Arm W/Bearings.................... 1
8 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........c.cc...... 4 23 | 302-40 Zerk, 90° 1/4-28 ......oeveeiiiiiieeeeeeen 1
9 | 13-2840 Key, Machine 1/4 x 1/4 x 1 1/4 ............... 1 24 | 322-9 Screw, HH 5/16-18 x 1 3/4.........ccccvvenn 4

10V | 92-6877 Valve, Oil Drain........cccocvveeiiiiciniicene. 1 25 | 323-8 Screw, HH 3/8-16 X 1 1/2.......ccccvvuviennn 1
11 | 3296-29 Nut, Nyloc 5/16-18 .......cc.oooviiiiiiiiienne. 4 264 | 3212-10 Screw, HH 7/16-20 X 2 1/2......ccccvuuveeen. 1

12V | 103-1966 Adaper.......cooviiiiiic 1 27 | 3231-10 Bolt, Carriage 3/8-16 X 3........cccocvvvennnnn. 1
13 | 103-9356-03 Stop, Clutch Rotation .............cccceeeeiiiinns 1 28 | 3256-4 Washer, 3/8 Std........ccceveeiiiiiiiiiieeeeies 2
14 | 103-9377 Belt, Hydro.........ccoociiiiiiiiiiic 1 29 | 3296-2 Nut, Nyloc #10-24 ..., 4
15 | 103-9401 Pulley, Idler ..., 1 30m | 109-3765 BUMPEr.. ..o 1

Exmark black touch up spray paint — gloss black.
V¥ Use a Teflon Pipe Sealant or equivalent on threads.

¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
®  For S/N 661,490 and Higher

-13-




TRANSAXLE GROUP

34
USE WITH 44’ DECK
FOR SERIAL NUMBERS
661,490 8 HIGHER
USE WITH 34" DECK

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 103-9397 Spacer, Hydro........c.cccooecviiieeeenniiiiieeen. 2 21 |109-2596 Wheel (34”).iieiiieeiiie e 2
2 103-9380 Rod, Hydro Bypass ..........ccccvevevcivreennnnn. 2 22 |109-3043 Tire, 18 X 9.5-8 4 ply (44”) ...oevcvvvevnnne 2
3 103-9398 Spacer, AXIE ... 1 23 |109-3044 Wheel (44”)....ueiiiieiieeeeeee e 2
4 104-8300 Nut, Nyloc 5/16-18 FIg .....cceevviiiiiiienaann. 6 24 |109-3045 Asm, Wheel & Tire (44”) ....cccoveveeeniicnnes 2
5 242-50 Nut, Lug 1/2-20 ..ccooviieiiiieiiececieee e 25 ]109-3278 Adapter, Straight..........ccccoocvveriiieiinnene 2
6 103-9350-03  Plate, Tank Mount.... 1-603921 O-Ring, SAE #6
7% [109-2240 Asm, Transaxle (RH) 26 |109-3319 Hose, Hydraulic
XE 109-5846 Asm, Transaxle (RH)...........cccccovieennnnn. 1 27 ]109-3320 Cap, Hydraulic Reservoir ....................... 1
8 109-2250 Tank, HydrauliC..........ccccoiiiiiieiiiinins 1 28 |109-3321 Filter, Hydraulic............ccoooeeeiiiiiiieeene 1
9 98-5975 Woasher, Spring Disk 3/8..........c.cccceeeee. 2 29 |109-3322 Clamp, HOSE......coeeiiiiiiiiiiiecccce 4
10 |3230-9 Bolt, Carriage 5/16-18 x 2 3/4................. 4 u 109-3322 Clamp, HOSE.....cccevviiiiiiiieeiicecce e 3
11 [32144-4 Screw, HWH 1/2-20 x 1/2 Taptite............ 2 30 |109-3459 Hose, HydrauliC ...........cccccooviiiiniiennnnn. 1
12 |104-7201 Nut, Nyloc 1/4-20 FIg .....ooovviivieiiiiieiee. 2 31 |109-3536 Nut, HUBb ., 1
13 |3256-22 Washer, 1/4 SAE .......cccccccvvvveniiiiiennn. 2 32 |109-3538 Kit, HUD. ..o 1
14 |321-4 Screw, HH 1/4-20 X 3/4 ......cooviieeiiiiee 33 |109-3540 O-Ring, Charge Cover Seal ................... 1
15 |322-49 Screw, HH 5/16-18 x 5 1/2 . 34 |109-3541 Kit, Fan And Pulley e 1

m (1-800286 Screw, HH 5/16-18 X 6......covvvverveenene. 35 [109-3542 Fan,7”-10 Blade.........cccoovevienniiiecnnne 1
16 |1-806003 Hairpin, Cotter........cccovviiiiiiiee e, 2 36 |109-3543 Spring, EXtENSION........coccviiiiiieiieiee, 1
17@ (323-11 Screw, HH 3/8-16 X2 1/4 ........cccvveneenne. 2 37A [109-3537 Kit, Seal.......coooieiiiiiee e 1
18% |109-2241 Asm, Transaxle (LH) .......ccooeevviiieennnnn. 1 38m |109-5148 Guard, TranSmIsSSIoN..........coevveeeriieeennns 1
X m |109-5847 Asm, Transaxle (LH) .......cccoceeeviieeennnen. 1 39m |3256-23 WaSher ..o 2
19 |109-2594 Tire, 18 x 7.00-8 4 Ply (34")..ccovvveeiinnnne 2 40m |109-6801 Clamp, HOSE......cueeiiiiiiiiiiiiiiiieiiiie 1
20 |109-2595 Asm, Wheel & Tire (34")...c.ccooveiiineennnnn. 2

Exmark black touch up spray paint —

gloss black.

® LH and RH transmission comes complete with items #28, #31, #32, #33, #34, #35, #36, & #37
® Use Pro-Lock, Nut type (P/N 1-840022, .5ml tube) screw.

A Item not shown
W For S/N 661,490 and Higher

-14-




DECAL GROUP

4 CAUTION

10

[ACAUTION |
DO W1 GRUSATE
WiTHOUT GukES

N PLSE,

347 BELT ROUTING

44" BELT ROUTING
@]
14

oy

FOTATING MECHARICAL DEVICES 5|
AN CAUSE SERRCUIS IUURY [ &
ﬁ = D0 WO apaatn witwut st o

= Locee o Damaged Bisde Bal may ahow e 12 tome
out oo e Sach: ot 1OGH SPEED.

EXTRIVANTAGE]

A WARNING

A WARNING

DO NOT OPERATE WITHOU

GRASS

MULCH KIT IN PLACE. DO N:
REMOVE GRASS CATCHER UNTI
BLADES HAVE STOPPED. ey

T ——

2 3

ANTI-SCALF AOLLER )
ADJUSTMENT

TR MOFBIAL DP{RATING AT
"FOLLITRS M POESITIONS 5HOWN FOR 34 T3
RO CLEAANGE

19

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2494 Decal, Console..........ccocvveeiiieeiiiiienee. 1 13 | 109-2465 Decal, Belt Routing 34/44 ...................... 1
2 109-2539 Decal, Relay ......cccccoeiiviiiiieiniiiiiiieeee, 1 14 | 1-303520 Decal, Trivantage.........ccccceeeeviiiireeeeeennne 1
3 | 109-2356 Decal, Motion Control.. .2 15 | 98-5954 Decal, Missing Cover ... .. 3
4 109-2490 Decal, Danger SIope........cccooviuvieeeeeeanne 1 16 | 1-523417 Decal, Commercial 44............cccooeeeeenn. 1
5 103-1077 Decal, Bolt TOrque .........ccceevviiivieeeennnne 1 17 | 109-2462 Decal, Commercial 34...........cccoveeeeenn. 1
6 | 109-2463 Decal, Deck Height ..........ccccooiiiiiiiennnn. 1 18 | 109-2461 Decal, Service Aid ..........coevcvieieieniiinns 1
7 | 1-633922 Decal, Anti-Scalp (44”) .....ccocvveiiciniennnn. 1 19 | 109-2466 Decal, Phazer.........cccccooiiniiiinciicnnn, 1
8 | 1-513748 Decal, Guard..........cccccovvieeniieeiniieeene. 1 20 | 109-2862 Decal, Rotating Devices.............ccc.co...... 1
9 1-513746 Decal, MUffler.........cooevvveviiiiiiiiiiiiiiiiiiinn, 1 21 | 109-2467 Decal, Zt DUMP....oooiiiiieieiiiieeee e 2
10 | 109-2992 Decal, Belt Routing ..........cceeeviiiiiieeeennnn. 1 22 | 103-3999 Decal, Exmark LOgo.........cccccovivvieeenenne 1
11 | 1-303508 Decal, Warning Cover.........ccccouvveeeeeene 1 23 | 1-513747 Decal, Battery .......ccccooocvveeeieiiiiiiieeeeene 1
12 | 1-403005 Decal, Danger......cooovoveveeiiieieveeveeen, 2 109-3530 Decal Kit

-15-




ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513053 Wire, Battery Positive (+) .......ccccceeeennnen. 1 14 | 3290-500 Screw, PPH #10-24 X 5/8........ccccoceuveene 4
2 | 1-513075 Solenoid, PIastiC .........cccocvveeriiiriiiiieee 1 15 | 109-4736 Asm, Switch W/NUL..........ccovviiiiiiiens 1
3 1-513374 Meter, Engine HOUrS ..........ccooiiiieeeennn. 1 16 | 103-0498 Nut, Ignition ... 1
4 | 1-543296 Grommet.........cccviiiiiiiiiii . 2 17 | 103-2106 Key, Exmark LOgo .......cccceevvviiiniicennnnn. 1
5 | 1-543391 Insulator, Battery..........ccccoevvveeinciniennnnn. 1 1-603511 Key, Ignition.........cccceeiiiiiniciec,
6 | 1-543393 Insulator, Solenoid ...... 3 18 | 103-5221 Switch, PTO............

7 | 1-543792 Wingnut, Nyloc 1/4-20............cccceeueennnn. 2 19 | 103-8355 Cable, Ground(-)

8 | 1-633111 SWILCH .. 20 | 103-9944-03 Strap, Battery..........ccccceeeiiiiiiiiiiiiniiines
9 | 1-633181 Plate, Tapped..... 21 | 32144-4 Screw, HWH 1/2-20 x 1/2 Taptite...

10 | 1-633306 Cable, Battery 224 | 109-4112 Harness, Wiring .........ccoccveeeveeeicinnennnnn.
11 | 1-633651 Bolt, Hold DOWN .......ccceeviiiniiiiieiieeien 2 23 | 3296-2 Nut, Nyloc #10-24 .....cccooveiiiieiieiieeiene 2
12 | 32128-33 Nut, Whizlock 1/4-20.........cccccovviiieennnn. 2 24 | 3214 Screw, HH 1/4-20 X 3/4...ccccccoviiianennne. 2
13 | 1-643275 Relay, 12VDC 40 AMP....coovviiiiiiiiieinens 2

& Use dielectric grease on all wiring harness connectors
Exmark black touch up spray paint — gloss black.

-16-




ELECTRICAL DIAGRAM

N30 >0

OIS | [o——— N33 0

NF30 0

IS LHAGRD 0

ILIHA
718
Xve

Ave

030YNd iy

AV
1y1S

N33 0
NF30 0
IS 8/
hoTEA

IS WO 0

039¥IN3 DivaE
HLIN 035013

Tivaa TOAINDD
NOILON H1

e 1

NF30 0

NF30 0

LS 8HNId
e 17

e 1

—— N3O 0
— N3O 1T

NOLLISOA X207 WaLmEN NI
SU3ATT T0AIND HLIA 03S0TD by
STHILIKS TO4INDD NOLLOW HL08

TOAINDT
NOILON Hd

—— N0 1T

e 1

e 1

JdTLS XY 18NID

RURTEIG ER=—= N Em
WSS M0 {1 I8 N0
ooog
EE
EELS
g ————
0 m@:m
QIS 0
AL O S BN
oW JNv0 DD
718 50 ]
L 3w
g e Es T
504 @ o I—
a0
Ny
Ent @ s (RS
i
1310 03
131010

13701A

{0J

0Ly
/1411034

ve
Hye

OND$9

|

A¥18
ve
AJd0

(0ld)
HLM)
RItTRERE

]

R
o
o]

HOLIAS  IMANT 3TM00K
JAEN AVHD 1v3S

e 17
ve
VL

VL

04INDT T TI00K
AYE0 1v3S

T3ATT INTHIVW ONY 1¥3S NI
d0LYd3d0 HLIN 03S0TD v SIHILIAS

‘ON3 J9IM KOs 0INITA SaOLIINNDD

LN

A339 0L BN - 1m0 HOLIAS
IVI8/NId 0L JNVA0 - NI HILIAS

HILINS
01d

.EIE ]
ofOH

sS+I+8 LaY1S E
A+ X | V+I+8 NI 2
INON 440 1
WAYW, LINJA1D NOI1ISOd

A TINTWEL

X TNTW3L

¥ NDREL / |

[ =

8 TYNTHEL
T WNIWa3L
ZHWW%BWH S WNIWEL
HOLINS DLd ‘8313W oM | A TWNIWSAL
AHO 173 X TN TWAL
AR 9IS | S TWNIRAL

HILINS O1d "33L13W dnoH T IWNIWAL

Ad31Lva 8 WNIWEL
J0LY M3 39¥170A Vo TINIWS3L
SNOTL33NNDD TYNIWS3L

-17-



ELECTRICAL SCHEMATIC

OIDNT0S
d3LAVLS

Acl +

039¥N3 Biva

(1IN0 S3IONYH) NOILISDd X301
TYALMEN NI Se3A3T HLIN NADHS

HLIH NADHS
s b T08INDD T0SINDD
T 1S Iivda
] , v NOLLOW H1 NOTLON H
—TO—T07
|
o - . o ol (031IINNDI 1ON)
0 ° ONISSOHD STATH
RRER Z BB RRR g5 SRR Z 2 = ===
58~z ™ =~ ~ 2 2 2 B 2EE 8 2 F= 5 E E 031333 SRTH
288 == = BN FEARE AL A5 A i F R
222 B 23 = g8 i}
0I0NII0S T4 N3 0
TID NI ER] FHRD HILIAS
0ld
JANSSHd 110 e 0
S8/
e _ (NI HOLIAS) CERYONGSIO
. V8 438 Dl HLIN MOHS
o ° 3d11S Y1B/3NV0 e 0 .
03 i mg%
_sz,%
—— IV PTo T 1
03 Vil [y [N (4]
ENJE] o o o | A
i 02 - | o ] e o
;Eé‘_’, |
I I
SR " -. ° ° m" HILINS
T b o o |1 ! NOILINOI
I 30IA L o | -. '. . m”
v 0¢ 130 EMLJT o '. oly
I
13701 it -
A TINTHRAL
_|4 XTI
S+I+8 L1avIS '€
A+ X v+I+8 NIy 2
NN AL 8 WNIHAL
SV, LINJHTD NOTLISOd T WNTHI3L
AR | = (Old>
/AHELR | - HIND W1k S TiNIHeL
B ThE = L E3 S S
NI ¥
¥ N , ,
ALY HLIN NADHS IT00N

VD LY

-18-



SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

© 2006-2007 EXMARK MFG. CO. INC. PART NO. 109-7087 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489

Ak

ALL RIGHTS RESERVED PRINTED IN U.S.A. MFEG. CO.




